
www.paawwa.org

Address Service Requested: PA-AWWA – 1309 Bridge Street, Lower Level, New Cumberland, PA 17070

THE WATER NEWS

SOURCE
Volume 60 | No. 1 | Spring 2024

TH
Annual PA-AWWA  
Technical Conference

See page 14

AWWA 6 MONTHS FREE 
TRIAL MEMBERSHIP

Access to all the benefits and member discounts at conference
seminars and training at no cost. We’re confident you will join us!

See page 17



WE’RE ALL
ABOUTABOUT
Pe��l�nia
When you need dependable 
service in the middle of the 
night, the eye of the storm or 
the center of town, you need 
the waterworks experts at Core 
& Main.

A Leading Specialized 
Distributor of Water, 
Wastewater, Storm Drainage 
and Fire Protection Products, 
[...]
products and services

THE WATER NEWS SOURCE | SPRING 2024 38  



CLICK HERE TO RETURN TO TABLE OF CONTENTS SPRING 2024 | THE WATER NEWS SOURCE  39  

Cyanobacteria, formerly referred 
to as blue-green algae, are 
found naturally in lakes, rivers, 
ponds and other surface waters. 

When certain conditions exist, such as in 
warm water containing an abundance of 
nutrients, they can rapidly form harmful 
algal blooms (HABs). Some HABs are 
capable of producing toxins, called 
cyanotoxins, which can pose health risks 
to humans and animals through drinking 
water and recreational water exposure. 
Additionally, HABs can create taste and 
odor problems in drinking water, which do 
not have adverse human health impacts 
but can create an earthy and musty taste 
and smell.

Conventional water treatment 
(consisting of coagulation, sedimentation, 
filtration, and chlorination) can generally 
remove intact cyanobacterial cells and 
low levels of cyanotoxins from source 
waters. However, water systems may 
face challenges in providing drinking 
water during a severe bloom event when 
there are high levels of cyanobacteria and 
cyanotoxins in source waters.

With proactive planning, diligent 
operations and maintenance, and active 
management, public water systems can 
reduce the risks of cyanotoxins breaking 
through the treatment process and 
occurring in finished drinking water.

Causes of Cyanobacterial Blooms
Both physical and chemical factors 
contribute to the formation and 
persistence of cyanobacterial blooms in 
freshwater systems, including:

MANAGING CYANOTOXINS IN  
PUBLIC DRINKING WATER SYSTEMS 

•	 light availability;
•	 water temperature;
•	 alteration of water flow;
•	 vertical mixing;
•	 pH changes;
•	 nutrient loading (both nitrogen and 

phosphorus); and,
•	 trace metals

Because of the interplay of these factors, 
there may be large temporal fluctuations 
in the levels of cyanobacteria and their 
toxins in predominating species that 
occur largely on seasonal time scales. 
Specifically, the ratio of nitrogen to 
phosphorus, organic matter availability, 
temperature, and light attenuation, likely 
play an interactive role in determining 
corresponding HAB composition and 
toxin production.

How Human Activities Increase the 
Occurrence of Cyanobacterial Blooms
There is widespread agreement within the 
scientific community that the incidence 
of HABs is increasing both in the U.S. and 
worldwide. This recent increase in the 
occurrence of HABs has been attributed 
to increasing anthropogenic activities and 
their interaction with factors known to 
contribute to the growth of cyanobacterial 
blooms. Point sources (which may 
include discharges from municipal and 
industrial wastewater treatment plants, 
concentrated animal feeding operations 
(CAFOs), Municipal Separate Storm 
Sewer Systems (MS4s), stormwater 
associated with industrial activity, and 
other) and non-point sources (which may 

include diffuse runoff from agricultural 
fields, roads and stormwater), may be 
high in nitrogen and phosphorus and can 
promote or cause excessive fertilization 
(eutrophication) of both flowing and 
non-flowing waters.

Species of Cyanobacteria  
that Produces Toxins
Cyanotoxins can be produced by a wide 
variety of planktonic cyanobacteria. 
Some of the most commonly occurring 
genera are Microcystis, Dolichospermum 
(previously Anabaena), and Planktothrix.

Microcystis is the most common 
bloom-forming genus, and is almost 
always toxic. Microcystis blooms 
resemble a greenish, thick, paint-like 
(sometimes granular) material that 
accumulates along shores. Scums that 
dry on the shores of lakes may contain 
high concentrations of microcystin 
for several months, allowing toxins to 
dissolve in the water even when the cells 
are no longer alive or after a recently 
collapsed bloom.

Species of the filamentous genus 
Dolichospermum form slimy summer 
blooms on the surface of eutrophic lakes 
and reservoirs. Dolichospermum blooms 
may develop quickly and resemble green 
paint. In less eutrophic waters, some 
species also form colonies, which are 
large dark dots in water samples and on 
filters after filtration.

Planktothrix agardhii forms long, 
slender, straight filaments that usually 
remain separate but form dense surface 
scums. Its presence may be revealed by a 



CLICK HERE TO RETURN TO TABLE OF CONTENTS

Never Take risks
wiTh whaT

you’re made of

www.fordmeterbox.com
260-563-3171

����������

Ford Meter Box will never 
compromise the quality of our 
brass products or alloy because 
communities around the world 
depend on them for reliable 
delivery of clean water. Ford’s 
underground services endure 
for generations because of what 
they’re made of.

made

THE WATER NEWS SOURCE | SPRING 2024 40  

strong earthy odor and the filaments are 
easily detected visually in a water sample.

The Most Commonly  
Found Cyanotoxins in the U.S.
The most commonly found  
cyanotoxins in the U.S. are microcystins, 
cylindrospermopsin, anatoxins  
and saxitoxins.

Microcystins
Microcystins are produced by 
Dolichospermum, Fischerella, 
Gloeotrichia, Nodularia, Nostoc, 
Oscillatoria, members of Microcystis, 

and Planktothrix. Microcystins are the 
most widespread cyanobacterial toxins 
and can bioaccumulate in common 
aquatic vertebrates and invertebrates 
such as fish, mussels, and zooplankton. 
Microcystins primarily affect the liver 
(hepatotoxin), but can also affect the 
kidney and reproductive system. While 
there is evidence of an association 
between liver and colorectal cancers in 
humans and microcystins exposure and 
some evidence that microcystin-LR is a 
tumor promoter in mechanistic studies, 
EPA determined that there is inadequate 
information to assess carcinogenic 

potential of microcystins in humans  
due to the limitations in the few available 
human studies (i.e., potential co-exposure to 
other contaminants) and lack of long-term 
animal studies evaluating cancer following  
oral exposure.

Cylindrospermopsin
Cylindrospermopsin is usually produced by 
Raphidiopsis (previously Cylindrospermopsis), 
raciborskii (C. raciborskii), Aphanizomenon 
flos-aquae, Aphanizomenon gracile, 
Aphanizomenon ovalisporum, Umezakia natans, 
Dolichospermum bergii, Dolichospermum 
lapponica, Dolichospermum planctonica, 
Lyngbya wollei, Rhaphidiopsis curvata, and 
Rhaphidiopsis mediterranea. The primary 
toxic effects of this toxin are damage to the 
liver and kidney. Following EPA Guidelines 
for Carcinogen Risk Assessment, there is 
inadequate information to assess carcinogenic 
potential of cylindrospermopsin.

Anatoxins
Anatoxins bind to neuronal nicotinic 
acetylcholine receptors affecting the central 
nervous system (neurotoxins). There are 
multiple variants, including anatoxin-a, 
homoanatoxin-a, and anatoxin-a(s).  
These toxins are mainly associated with 
the cyanobacterial genera Chrysosporum 
(Aphanizomenon) ovalisporum, Cuspidothrix, 
Raphidiopsis (previously Cylindrospermopsis), 
Cylindrospermum, Dolichospermum, 
Microcystis, Oscillatoria, Planktothrix, 
Phormidium, Dolichospermum flos-aquae, 
A. lemmermannii Raphidiopsis mediterranea 
(strain of Raphidiopsis raciborskii), Tychonema 
and Woronichinia. There is no information 
available on the carcinogenicity of anatoxin-a in 
humans or animals or on potential carcinogenic 
precursor effects.

Saxitoxins
Saxitoxins are representative of a large  
toxin family referred to as the Paralytic Shellfish 
Poisoning (PSP) toxins. When toxigenic marine 
dinoflagellates are consumed by shellfish, 
toxins concentrate and are delivered to 
consumers of the shellfish. These toxins  
have been reported also in freshwater 
cyanobacteria, including Aphanizomenon 
flos-aquae, Dolichospermum circinalis,  
Lyngbya wollei, Planktothrix spp. and a  
Brazilian isolate of Raphidiopsis raciborskii.

Source: epa.gov 



CLICK HERE TO RETURN TO TABLE OF CONTENTS SPRING 2024 | THE WATER NEWS SOURCE  41  

The Moon Township Municipal 
Authority (MTMA) supplies water 
to nearly all of the 27,000 residents 
and businesses of Moon Township 
in Allegheny County in southwest 
Pennsylvania. The service area also 
includes Pittsburgh International Airport, 
Robert Morris University, and three 
military bases. MTMA takes pride in its 
stewardship of the water system as a 
community asset, excellent customer 
service, and some of the lowest water 
rates in the region. In recent years, the 
Authority has built an in-house team 
capable of managing and constructing at 
least part of every major project.

Originally constructed in the 
mid-1960s, the Fern Hollow Water 
Treatment Plant (FHWTP) receives a 
blend of raw water from the Ohio River, 
and a groundwater wellfield which 
includes a “Ranney” radial collector well. 
The plant utilized a parallel, two-train 
process with pre-contact, flocculation, 
primary and secondary sedimentation 
ahead of sand/GAC filters with individual 
effluent UV reactors, hypochlorite 
disinfection, and high service pumping. 

1st Phase of the Moon…
Improving Moon Township  
Water Treatment Plants  

FHWTP operates at an average daily 
production of around 3 MGD with a 
maximum daily production of 4 MGD. 
Planning projections speculate that the 
average daily demand will approach 
4 MGD with peak demands approaching 
6 MGD in the next 10 years. If realized, 
future demand will exceed the currently 
permitted 5.18 MGD production capacity. 
In consideration of the anticipated future 
peak demand, it was decided that all 
upgrades to the plant would be designed to 
be expandable to handle a future 6.48 MGD 
production flow. 

The first phase of the project was 
developed upon completion of an 
evaluation of the existing concrete 
sedimentation basins. The basins had been 
repaired in the past but were again starting 
to show signs of deterioration consistent 
with 50-plus years of continuous service. 

Rather than pursuing a short-term 
rehabilitation or an extensive replacement 
project, the Authority and KLH Engineers 
developed a plan to construct new tanks 
inside of the old tanks, utilizing the existing 
tank walls and floor as formwork for new 
cast-in-place, reinforced concrete tanks. 

Originally constructed in the mid-1960s,  
the Fern Hollow Water Treatment Plant  
(FHWTP) receives a blend of raw water from  
the Ohio River, and a groundwater wellfield  
which includes a “Ranney” radial collector well.

“ “



CLICK HERE TO RETURN TO TABLE OF CONTENTSTHE WATER NEWS SOURCE | SPRING 2024 42  

The new walls and floors function as 
a standalone tank structure with the 
existing walls remaining to facilitate 
constructability while reducing costs 
associated with demolition and concrete 
formwork. The approach allowed 
construction to be completed while 
maintaining plant operations for most of 
the project. 

The existing pre-contact tank was 
converted into a flow distribution box with 

new reinforced concrete walls and floor 
poured within the existing structure. 
Flow to the parallel treatment trains is 
split by weirs designed to individually 
convey the 6.48 MGD peak with 
fiberglass slide plates provided for  
flow isolation.

The existing parallel train basins 
received reinforced concrete floors and 
walls divided to function as flocculation 
chambers and sedimentation basins. 

The flocculation chambers are further 
divided with stainless steel baffles, 
with variable speed mixers in each 
segment. Coagulant injection points are 
provided in a staggered arrangement for 
operational flexibility.

Each sedimentation basin is 
equipped with four inlet diffusers to 
reduce flow velocities. Meurer Research 
Inc. (MRI) plate settlers are installed to 
provide sufficient detention times for 
each train to treat up to 4 MGD. Sludge 
removal is accomplished using chain 
and flight collectors. 

Working closely with KLH throughout 
the process, MTMA procured and 
installed all mechanical equipment and 
pipework, with an outside contractor 
utilized for the cast-in-place, reinforced 
concrete work only. Construction was 
sequenced in such a manner that the 
plant was able to maintain one train in 
service for most of the project. Upon 
completion of the first side, there was 
a shutdown of a few weeks required to 
complete piping changes to re-route flow 
to the new process. Interconnections 
with neighboring water systems 
supplemented demand as needed. 

Upon completion of the project, 
MTMA contracted with Legacy  
Building Solutions to cover the entire 
basin (sedimentation and flocculation 
zones) with a tension fabric structure. 
This final touch is very popular with 
operators and protects the process 
and concrete basins from adverse 
environmental effects.

In conjunction with the Sedimentation 
Basin project, MTMA also procured and 
installed ETS-UV Technologies reactors 
to replace the individual filter effluent 
(not validated) ultraviolet disinfection 
equipment. The new reactors are 
installed in a parallel arrangement as a 
final step in the treatment process. 

Since completion of the Phase I 
sedimentation basin project, MTMA and 
KLH have constructed a new redundant  
raw water transmission pipeline and 
completed renewal of the Ranney well. 
Preparations are currently underway for 
expansion of filtration, clearwell, and  
high service pumping capacity to  
faithfully serve customers in Moon 
Township and surrounding areas for the 
foreseeable future. 



Reliable water systems are 
critical for the wellbeing of 
community members and 
the environment. Achieving 
consistent operational 
reliability requires dedication 

to infrastructure improvements, proper 
maintenance, and a well-trained 
workforce. At Aqua Pennsylvania, we 
recognize the tremendous importance of 
investing in infrastructure, with a special 
focus on aging water systems, since 
water quality and dependability inevitably 
decrease with time.

In 2023, we purchased the Municipal 
Authority of the Borough of Shenandoah 
(MABS) water system, where many of the 
pipelines date back to the 19th century 
(the useful life of a pipe typically spans  
50 to 70 years). At the time of purchase, 
the aging system was experiencing 
frequent outages and main leaks. Water 
loss was estimated at 60%.

We worked closely with the borough’s 
leadership to evaluate the needs of the 
old water system, drawing upon our 
135-year history of partnering with local 
governments to improve infrastructure. 
After careful consideration, we identified 
a need of more than $20 million to update 
MABS’ system over the next decade, with 
$10 million dedicated to replacing water 
mains. Costs will continue to evolve as we 
learn more about the system.

At Aqua, our customers are our 
number one priority. Replacing 
aging water main decreases service 
interruptions and improves the quality of 
life for customers, while enabling system-
wide cost savings by increasing reliability, 
reducing water loss, and improving 
water quality, operational efficiency and 
environmental performance. 

AQUA PENNSYLVANIA INVESTS  
IN SHENANDOAH’S FUTURE
 
By Stephen J. Draus, P.E., Area Manager, Aqua Pennsylvania

Since taking over operations in July 
2023, we’ve successfully put our plan into 
action. We’ve enhanced customer safety 
and increased water conservation efforts 
by replacing 37 inoperable fire hydrants, 
instituting regular leak detection, and 
repairing multiple leaks and breaks 
throughout the system. Our team also 
updated MABS’ Risk Management Plan 
and implemented safety improvements 
at its water treatment plant, including 
replacing emergency lighting. Further, 
we provided staff with training on our 
standard safety procedures.

Within the first month of ownership, 
we replaced all customer meters 
resulting in more accurate and consistent 
customer billing. We also made multiple 
critical repairs to enhance efficiency 
and support the plant’s operations, 
repairing its chemical feed system and 
upgrading lighting and equipment in its 